
7

556600HH

2.1998
PARTS LISTING

954140055A

WR 02-26-98

For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



14

REPAIR PARTS
ROTARY LAWN MOWER - - MODEL NO. 560h (954140055A)

For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



15

REPAIR PARTS
ROTARY LAWN MOWER - - MODEL NO. 560h (954140055A)

KEY    PART DESCRIPTION
NO.    NO.

KEY    PART DESCRIPTION
NO.    NO.

2 532850735 Control Bar
3 532131815 Upper Handle
5 532130861 Engine Zone Control Cable
7 532700417 Throttle Control
8 532144929 Hex Washer Head Screw  1/4-20 x 2-1/8
9 532136376 Handle Knob

10 532083816 Screw  #10 x 5/8
11 532213146 * Cable Clamp (Engine)
12 532147612 Rear Door Kit
14 532125162 Upstop Bracket
15 532162358 Combi-cut Door
17 532107339 Danger Decal
18 532150050 Screw
20 532750097 Hex Washer Head Screw  #10-24
21 532155890 Handle Grip
22 532157070 Trim Plate
23 532148941 Rear Baffle
24 532140540 Rear Skirt
25 532138860 Side Baffle
26 532162456 Back Plate
27 532800386 Grass Bag
28 532054583 Screw Hex Head  1/4-20 x 1/2
29 532125376 Discharge Baffle
30 532132001 Rope Guide
31 532066426 Wire Ties
32 532157082 Lower Handle
33 532131959 Handle Bolt
34 532051793 Hairpin Cotter
35 532157008 Hubcap
36 532083923 Flanged Locknut
37 532057143 Wave Washer
38 532750550 Wheel & Tire Assembly (Front)
39 532142748 Shoulder Bolt
40 532062335 Belleville Washer
41 532151254 Axle Arm

42 532125066 Selector Spring
43 532701037 Selector Knob
44 532088017 Wheel & Tire Assembly (Rear)
45 532146630 Spacer
46 532800368 Wheel Adjusting Bracket R.R./L.F.
47 532150078 Self-tapping Screw  5/16-18 x 3/4
48 532088614 Catcher Frame
49 532151947 Wheel Support Bracket (Right)
50 532153029 Handle Bracket (Right)
51 532153030 Handle Bracket (Left)
52 532751592 Locknut  3/8-16
53 532154687 Wheel Support Bracket (Left)
55 532150406 Hex Head Thread Rolling Screw  3/8-16 x 1
57 532138871 Front Baffle
59 532851084 Hex Head Machine Screw  3/8-24 x 1-3/8 Gr. 8
60 532850263 Helical Lock Washer
61 532851074 Hardened Washer
62 532141114 Blade 22"
63 532851514 Blade Adapter
64 532162314 Lawn  Mower Housing Kit (Includes Key No. 17)
65 -- -- -- -- * Engine - Briggs & Stratton Model No. 121602
68 532088652 Hinge Screw
69 532125368 Mulcher Plate
70 532088348 Flat Washer
71 532800370 Wheel Adjusting Bracket L.R./L.F.
72 532128415 Pop Rivet
73 532701477 Push-in Fastener
76 532125323 Axle Arm Assembly
77 532149588 Screw
78 532061651 Spacer
79 532073713 Spacer
80 874760612 Screw
81 532141841 Screw
- - 532163135 Decal (Housing)
- - 532163134 Decal (Mulcher Door)
- - 532162313 Owner's Manual

* These parts must be purchased through an authorized Briggs & Stratton dealer.

For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com


	Handle Assy.
	Parts List

	Deck Assy.
	Parts List

	Wheel Assy. RT.
	Parts List

	Wheel Assy. LT.
	Parts List

	Bagger Assy.
	Parts List


